
ATTACHMENT 6 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL COAST REGION 

895 Aerovista Place, Suite 101 
San Luis Obispo, CA 93401 -7906 

MASTER RECLAMATION PERMIT 
ORDER NO. R3-2008-0039 

(Waste Discharger Identification No. 3 4403081 81) 

FOR 

CITY OF WATSONVILLE, SUPPLIER OF RECYCLED WATER AND 
PAJARO VALLEY WATER MANAGEMENT AGENCY, DISTRIBUTOR OF 

RECYCLED WATER 
SANTA CRUZ COLlNTY 

The California Regional Water Quality Control Board, Central Coast Region (hereafter 
Water Board), finds that: 

1. Basin Plan. The Regional Water Board has adopted the Water Quality Control 
Plan, Central Coast Basin (the Basin Plan) that designates beneficial uses, 
establishes water quality objectives, and contains implementation programs and 
policies to achieve those objectives for receiving waters within the Region. 

2. Beneficial Uses. The Basin Plan designates the existing and anticipated beneficial 
uses of groundwater in the vicinity of the recycled water use areas as follows: 

a. Municipal and Domestic Water Supply (MUN); and 
b. Agricultural Water Supply (AGR). 

3. The Basin Plan's Section ll.A.4. (Objectives for Groundwater) provides both 
narrative and numeric groundwater quality objectives (WQO) for the protection of 
MUN and AGR beneficial uses. The WQOs identify the Maximum Contaminant 
Levels (MCLs) for drinking water supply provided in California Code of Regulations 
(CCR), Title 22, Division 4, Chapter 15 as the numerical WQOs. The recommended 
secondary MCL for TDS in drinking water is 500 mg/L while 1,000 mg/L shall not be 
exceeded . 

The Basin Plan states that "ground waters shall not contain concentrations of 
chemical constitue~its in amounts that adversely affect beneficial uses" and provides 
that "interpretation of adverse effect shall be as derived from the California Agricultural 
Extension Service guidelines provided in Table 3-3" on page 111-14 of the Basin Plan. 
For example, Table 3-3 provides that irrigation water containing chloride in excess of 
142 mg/L may cause increasing problems to crops and/or soils. 

Item No. 28 
December 4-5,2008 Meeting 
Pajaro Valley Water Mgmt Agency1 
Watsonville Water Reclam Permit 
Attachment 6 



Master Reclamation Permit 2 December 5,2008 
NO. R3-2008-0039 
4. Excessive pumping and seawater intrusion. Decades of pumping to irrigate 

farmlands and to supply urban areas in the Pajaro Valley has overdrafted 
groulidwater supplies. The purrlping has lowered groundwater levels year-round to 
below sea level, which has allowed seawater to flow inland and supplant fresh 
groundwater near the shoreline. Seawater intruding into aquifers near Monterey Bay 
has contaminated a number of irrigation supply wells. 

5. Groundwater quality degradation. The Distributor has completed five monitoring 
well clusters in the recycled water use areas. Each cluster contains three wells to 
monitor the shallow, middle and deeper water bearing zones for potential pollutants 
and water table elevations. Monitoring results demonstrate substar~tial increases in 
concentrations of seawater constituents, including chloride and Total Dissolved Solids 
(TDS). Concentrations of chloride, TDS, and other pollutants in groundwater often 
exceed water quality objectives, sometimes greatly. 

6. Beneficial use impairment. Seawater intrusion has impaired the beneficial uses of 
groundwaters in water-bearing zones underlying farmlands and urban areas in the 
Pajaro Valley near Monterey Bay. Municipal and domestic supply (MUN) and 
agricultural supply (AGR) are the impaired beneficial uses of the groundwaters. 
The irrlpairment has limited the supply of fresh groundwater needed to sustain the 
long-term agricultural and urban economy of the Pajaro Valley. 

7. Remedy for  impairment. The City of Watsonville (the Supplier) and the Pajaro 
Valley Water Management Agency (the Distributor) are jointly implementing the 
Watsonville Area Water Recycling Project (Recycling Project). The Supplier will 
operate a Recycled Water Facility (Recycling Plant) to produce disinfected tertiary 
recycled water for the Distributor to send through the Coastal Distribution System 
(Distribution System) to irrigate farmland near the coast, instead of pumping from the 
local aquifers. Groundwater modeling has indicated that the coastal area is the most 
effective area to supply with recycled water to allow reduction or cessation of 
groundwater pumping. It is hoped that nearshore groundwater levels will 
consequently rise and then begin to prevent seawater intrusion into the nearshore 
aquifers. 

8. California Water Code (CWC) Section 13576(e) states that 'the use of recycled water 
has proven to be safe from a public health standpoint. 

9. The Distributor developed the Recycling Project in the 2002 Revised Basin 
Management Plan, which evaluated alternative approaches to (I) gradually reduce 
and finally eliminate seawater intrusion and (2) balance water extractions and 
recharge in the groundwater basin. The chosen project combines water 
conservation and water supply development, which would ultimately produce 4,000 
acre feet per year (AFY) of recycled water, 1,100 AFY from the local Harkins Slough 
project, up to 1,400 AFY of local groundwater and 1,600 AFY of the City of 
Watsonville's potable water. 



Master Reclamation Permit 
110. R3-2008-0039 

3 December 5,2008 

10.An assessment of urban, agricultural, enviror~n~ental enhancement, and groundwater 
recharge water recycling opportunities described in the August 2004 Recycling 
Project Feasibility Study demonstrated that agricultural irrigation in the coastal 
portion of the Pajaro Valley is the best opportunity for the use of recycled water. The 
Feasibility Study investigated the water quality goals provided by the agricultural 
users and identified water quality objectives for agricultural irrigation. 

11. Secondary-treated wastewater. The Supplier owns and operates a Wastewater 
Treatment Facility (WWTF) at 401 Panabaker Lane in Watsonville, California, next to 
the Pajaro River, as shown on Attachment A. The Supplier treats municipal 
wastewater collected from approximately 61,000 people living in a 21 square mile 
service area, which includes the City, the Freedom County Sanitation District, the 
Pajaro County Sanitation District, and the Salsipuedes Sanitary District. 

12. The WWTF's treatment processes include screening, pre-aerationlgrit removal, 
primary sedimentation, biological tower trickling filters, solids contact stabilization 
(activated sludge), and secondary clarification. 

13.The WWTF's design secondary wastewater treatment capacity is 12.0 million 
gallons per day (rngd) average dry weather flow and 38.2 rngd peak wet weather 
flow. -The Supplier treats municipal wastewater to secondary standards and 
discharges the effluent into Monterey Bay through a 7,350 foot outfallldiffuser 
system. In 2007, flow through the WWTF averaged 6.20 mgd. 

14. Disinfected tertiary treated recycled water. To comply with treatment standards in 
CCR, Title 22, Division 4, Chapter 3, Article 3, §60304(a), the Supplier proposes to 
treat secondary effluent from the WWTF to tertiary standards in the new Recycling 
Plant. The Recycling Plant's treatment processes include coagulation-flocculation- 
sedimentation, cloth media filtration, and ultraviolet disinfection. 

15.The Recycling Plant's design capacity is 7.7 mgd, and will produce up to 7.0 rngd of 
recycled water to provide 4,000 AFY to the Distributor. Future plant improvements 
will increase production to 1 1.6 mgd. 

16. Distribution for irrigation. The Distributor will provide recycled water to agricultural 
users to irrigate up to 238 properties on 9,500 acres through the Distribution System, 
which comprises 31 miles of pipeline. The recycled water use areas primarily overlie 
alluvial soils consisting of sands, gravels, and clays. The Aromas Sands, the main 
water-bearing zone, underlies the alluvial deposits. The maximum flow through the 
Distribution System will be 50,000 gallons per minute (gpm). Attachment A depicts 
the use areas and the Distribution System. 

17. Recycled water limitations. This Permit establishes recycled water limitations that 
require the Distributor to blend freshwater with the recycled water to reduce 
pollutants to levels that ensure the irrigation water complies with the Basin Plan's 
water quality objectives, including TDS, nitrate, and chloride. 



Master Reclamation Permit 
IVO. R3-2008-0039 

4 December 5,2008 

18. Engineering report. In September 2007, in accordance with CCR Title 22, Division 
4, Chapter 3, Article 7, 5 60323, the Supplier and Distributor submitted the final Title 
22 Engineering Report for the Recycling Project to the Water Board's Executive 
Officer. A properly qualified engineer registered in California and experienced in 
wastewater treatment systems prepared the Engineering Report in accordance with 
the California's Department of Public Health's (DPH) March 2001 Guidelines for the 
Preparation of an Engineering Report for the Production, Distribution and Use of 
Recycled Water. The Engineering Report clearly describes the means to comply 
with the Title 22 Water Recycling Criteria (CCR Title 22, Division 4, Chapter 3) and 
includes a contingency plan, which will ensure that the Supplier and Distributor will 
deliver no untreated or inadequately-treated wastewater to the use areas. 
Attachment B provides the Recycling Plant process .flow chart. 

19. With comments, DPH approved the Engineering Report on February 25, 2008. The 
Supplier and Distributor will respond to the comments before distributing recycled 
water to the use areas. 

20. Report of Waste Discharge. The Supplier and Distributor submitted a report of waste 
discharge for the Recycling Plant on April 1, 2008. 

21. Master reclamation permit. In accordance with CWC § I  3523.1 and other CWC 
and CCR Title 22 sections, this Master Reclamation Permit specifies water recycling 
requirements, waste discharge requirements, and water reclamation requirements to 
ensure the Supplier produces and the Distributor uses the recycled water in a 
manner protective of the public's health and the beneficial uses of groundwaters and 
surface waters. The Board has consulted with DPH regarding the regulation of this 
discharge. 

22. Water User's Handbook. To ensure that recycled water users comply with this 
Master Reclamation Permit (Permit), the Distributor developed and adopted Rules 
and Regulations and the Water User's Handbook. The Distributor incorporated the 
Rules and Regulations into the Water User's Handbook. 

23. Surface waters beneficial uses. The Pajaro Estuary and the Watsonville Slough and 
its tributaries are the surface waters nearest the use areas. The Basin Plan 
designates existing and anticipated beneficial uses as follows: 

a Water Contact Recreation; 
b Non-Contact Water Recreation; 
c. Wildlife Habitat; 
d. Cold Freshwater Habitat; 
e. Warm Freshwater Habitat; 
f. Migration of Aquatic Organisms; and 
g. Commercial and Sport Fishing. 



Master Reclamation Permit 
NO. R3-2008-0039 

5 December 5,2008 

24. The Basin Plan also designates the shellfish harvesting beneficial use for the Pajaro 
River Estuary. 

25. Compliance with the Permit will protect the beneficial uses of the Pajaro estuary and 
Watsonville Slough and its tributaries. 

26. Antidegradation policy. State Water Board Resolution No. 68-1 6 Statement of 
Policy with Respect to Maintaining High Quality of Waters in California (Resolution 
No. 68-16) requires Regional Water Boards, in regulating the discharge of waste, to 
maintain high quality waters of the State until it is demonstrated that any change in 
quality will be consistent with maximum benefit to the people of the State, will not 
~~nreasonably affect beneficial uses, and will not result in water quality less than that 
described in a Regional Water Board's policies (e.g., quality that exceeds applicable 